LEG EXTENSION




PARTS LIST

ITEM [ OTY |PART NO Paraong P/N DESCRIPTION Chinese Description
1 1 |52654PA-C__ |P20-2975 PTD ASSY, LE TOWER FARE AR
2 1 [52520PA-A  |P04-2886 PTD ASSY, BASE CONNECTOR HFEAH
3 1 |52656PA-C__ |P20-2976 PTD ASSY, LE MAIN FRAME EEILE A
4 1 |5265801-A  |P04-2897 WLDMT, FRONT CONNECTOR HEE AR
5 8 [2003001 WASHER, 3/8" SAE CURVED i EEE]
6 8 2006424 BOLT, 3/8-16 X 6-1/4" (159mm) SOCKET HEAD W/NP__ [/NFKE 1244 3/8"x 6-1/4"L BEHT4
7 34 (2001101 WASHER, FLAT 3/8 SAE ST ZN EEFEE]20X10.5X1.0T
8 32005409 BOLT, 3/8-16 X 2-1/2" (64mm) SOCKET HEAD INFEREIESE 3/8"x 2-12"L
9 512001201 NUT, 3/8-16 LK ST ZN JEFERENER/]"-16x11T
10 2 [2005410 BOLT, 3/8-16 X 2-3/4" (70mm) SOCKET HEAD INFEREIESE 3/8"x 2-3/4"L
11 1 |53498PA P20-2979 PTD ASSY, LE PIVOT UPRIGHT IEEL
12 1 |5221401-A  |P02-4251 PLATE, 50 X 155 X 4AMM EEH
13 2 2005408 BOLT, 3/8-16 X 2-1/4" (57mm) SOCKET HEAD 7SR ERAR 3/8"x 2-1/4"L
14 412004301 NUT, 3/8-16 LH LK ST ZN JEFEZIE3/8"-16x7.2T
15 1 (5356501 P04-2838 WLDMT, ADJUSTABLE START R 4
16 2 15349201 P03-2181 SPACER, 351D X 450D X 8 BE
17 115349101 P05-1008 KEY, 35mm CAM SHAFT (5] R
18 1 15349701 P04-2901 WLDMT, LE CAM EEH4H
19 1 ]5215901-B CAP, AL END 62057 BEARING HOUSING $nE
20 2 2006402 BOLT, 3/8-16 X 3/4" (19mm) SOCKET HEAD W/NP ANFE R4 3/8"x 3/4"L BEHTE
21 115357501 P03-2004 SPACER, PIVOT ARM PHE A
22 1 |53571PA P20-2980 PTD ASSY, LE PIVOT ARM EEEH
23 115356301 P05-1208 CAP, LARGE AL END PIVOT POINT prar=t
24 1 |52557PA-B PTD ASSY, LEG PIVOT SRS
25 10 [2006404 BOLT, 3/8-16 X 1-1/4" (32mm) SOCKET HEAD W/NP ANEEEIEA 3/8"x 1-1/4"L BhliT%
26 1 |52567PA-A  |P20-2978 PTD ASSY, BACK PAD ADJ ErEEEEAR
27 115234801 P03-2019 BUSHING, STOP EE
28 2 12006403 BOLT, 3/8-16 X 1" (25mm) SOCKET HEAD W/NP NFE R4 3/8"x 1'L BETE
29 1 ]5212601-C |P06-2151 COVER, TOWER BASE YARBE JRE
30 122004802 SCREW, 10-32 X 1/2" (12MM) PAN HEAD W/NP KIEE T FIE45#10-32x 1/2"L BEjfii%
31 2 15209701-A _ |P01-3735 GUIDE ROD, 19 DIA X 1315 THEEAE
32 15 |52101PA-B__ |P10-0778 PTD ASSY, 15 LB WEIGHT PLATE BEER
33 1 15250201-C  |P20-2989 ASSY. 15 PLATE HEAD PLATE H4
34 1 |5218201-D  |P20-2988 ASSY, 7.5LB INC. WEIGHT A EEBR4H
35 2 15209801 P06-2144 BUSHING, GUIDE ROD RETAINER THEIEEE
36 2 5095301 A05-0212 SHAFT COLLAR, GUIDE ROD [E] 7 Bl A
37 2 15098201 P06-0034 CUSHION, WEIGHT STACK e s
38 1 [5267501-B__ |P17-0014 BELT, LE TOWER i
39 1 15209501-A  |P02-4387 PLATE, BELT WRAP EEH
40 1 15208201-A  |P02-4266 PLATE, BELT CLAMP EEH
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41 6 2005405 BOLT, 3/8-16 X 1-1/2" (38mm) SOCKET HEAD ISR ERAS 3/8"x 1-1/2"L
42 1 |5248901-A  |P10-0807 SHROUD, TOWER FRONT N/O FHHFEAY

43 1 5212901-B__ |P10-0785 SHROUD, TOWER FRONT - LH JrEELH

44 1 |5297701-A LABEL, WEIGHT STACK 15LBS |5 YEe

45 4 15213201-B__ |P06-2146 MOUNT, 19MM ID STANDOFF BEE

46 1 [5297001-A  [P10-0783 ASSY, REAR SHROUD [EEEAE

47 1 15294601-A  |P20-2990 ASSY, TOWER CAP YRR

48 1 |5295801-A ASSY, LE PLACARD VAR E A EEE BN

49 2 |5244001-A  |P06-2155 TRAY, TOWER CAP - LARGE e s

50 1 [5244101-A _ |P06-2156 TRAY, TOWER CAP - SMALL JEdiE s

51 1 |52672PA-A  |P20-2977 PTD ASSY, HANDLE HFE4H

52 1 [5223001-B__ |P20-3036 ASSY, BACK PAD W/VINLY & COVER ErEAH

53 2 2006410 BOLT, 3/8-16 X 2-3/4" (70mm) SOCKET HEAD W/NP NEEE R4 3/8"x 2-3/4"L BhliT%
54 1 |5248101-A  |P07-0436 PAD, LARGE SEAT i

55 1 [5248201-B _ [P07-0437 PAD, LEG EXTENSION HEEL

56 1 15246801-D  |P06-2172 PAD, LONG ROLLER AT

57 1 15222201-A  |P0S-0978 CAP, AL ROLLER PAD PrEE ]

58 1 [5265601-A  |P04-2896 LE MAIN FRAME WELDMENT EEE

59 1 |20059-A P05-0988 CLEVIS PIN el

60 1 15205401-A  |P06-2129 END CAP, FLATOVAL NEES 2

61 2 [5234301-B___[P06-2131 SLEEVE HhESE

62 1 |5257201-A  |P06-2203 FOOT PAD MR

63 1 [5294101-A  [P06-2256 Main Frame Leveler e

64 1 [5280401-A  [P11-0190 Adjustment Pin SR R EE T A

65 2 SCREW, 10-32 X 5SMM PAN HEAD W/NP KIETE T FI844#10-32xSMM Bk ¥4
66 115349801 P04-2898 LE PIVOT UPRIGHT HEEAH

67 2 600777 BEARING BEbk

68 1 |5205201-A  |P06-2188 BUMPER G feT A

69 1 WASHER, FLAT 16 X 6.5 X 1.0T FEFES]16X6.5X1.0T

70 12006503 BOLT, 1/4-20 X 3/4" (19mm) SOCKET HEAD W/NP ANER IR 1/4"% 3/4"L BETE
71 1 BOLT, 3/8-16 X 1-3/4" (45mm) SOCKET HEAD W/NP ANEEEIE4 3/8"x] 3/4"L BhliT %
72 1 |5263401-A  |P03-1988 SHAFT 0

73 1 [5263501-B__ [P03-2022 SPACER EE

74 1 [5267001-A  |[P04-2900 LE PIVOT ARM EEE

75 1 [5226801-A  [P06-2130 ROUND END CAP [ElEES

76 2 P08-0037 BUSHING SR

77 2 P08-0175 BUSHING SRl

78 1 [5263601-A  [P11-0187 ADJUSTMENT PIN RO B YA

79 1 |5256701-A  |P04-2894 BACK PAD ADJUSTMENT HREEE

80 2 A06-0529 FLATOVAL END CAP NEES 2

81 1 P06-0349 Round End Cap BEENE

82 1 15223801-B_ |P04-2813 PLATE, LIMIT FRAr A 4H

Page 3




83 1 |5265401-A  |P04-2895 LE TOWER EAEEE

84 3 |5203801-A  |A06-0231 BELT PULLEY S R A i

85 4 [5213001-A  [P06-2143 CUSHION, SHROUD HOLDER LR

86 2 15293901-B  |P06-2254 FOOT, TOWER il

87 6 [5248501-A  [P08-0121 SPACER, FLNG 16.2 X 10.1 X 6 TIEEE

88 8 AVK INSERT i

89 8 WASHER, FLAT 12 X 5.2 X1.0T FEIFES]12X5.2X1.0T
90 1 [5255701-A  |P04-2892 LEG PIVOT WELDMENT SEREENE

91 1 |5257401-A  |P06-2220 RUBBER SLEEVE BBES

92 1 P06-0279 ROUND END CAP EEIRES

93 1 BOLT. 3/8-16 X 4-1/4" (108mm) SOCKET HEAD W/NP _ [/NE 1244 3/8" x 4 1/4"L Bhfits%
94 1 [5267201-A  |P04-2902 SEAT HANDLE FE

95 2 15096601-B_ [P05-0996 ALUMINUM CAP prar=t

96 2 [5096301-B_ |[P05-0997 COLLAR g

97 2 [5208801-A  |P06-2216 HAND GRIP FE

98 8 SET SCREW M4x3mml JIRDELESS

99 1 |52180PA-C__ |P10-0780 7.5LB INC. WEIGHT [iEERs

100 | 1 ]5218101-A  |P05-0991 PIN, 7.5LB INC. WEIGHT THEH IR

101 1 |P46609-101  |A05-1079 SPRING R4 B

102 1 [5244901-C __ |P06-2132 KNOB, 7.5LB INC. WEIGHT EiE= D

103 1 [52102PA-B__[P10-0777 15LB HEAD PLATE TH4

104 | 1 ]5210901-A  |P10-0781 SELECTOR STEM e

105 1 15303701-A  |P02-4395 LANYARD CLIP +hH

106 1 |[5211301-A  |P03-1946 BELT CLAMP 0

107 1 P05-0187 CLEVIS PIN DB EE Y

108 1 |5211201-B_ |P06-2134 BELT CLAMP HOUSING YA

109 | 2 |5218401-B  |P06-2145 BUMPER e

110 1 5245301 P11-0183 WEIGHT STACK SELECTOR PIN SEEAE AR AE

11| 2 BOLT, 3/8-16 X 1-3/4" (45mm) SOCKET HEAD W/NP ANEEETE4 3/8"x] 3/4"L BhliT %
112 | 1 ]5243801-C  |P06-2152 TOWER CAP AR E

113 1 P10-0098 BADGE izl

114 1 [5223101-A  |P07-0429 BACK PAD =k

115 1 5223201-B__ |P06-2159 COVER, BACK PAD ErRGES

116 | 4 SCREW, ROUND HEAD PHILLIP SELF TAPPING M4X20][E5E |5 H Mg 44
117 | 2 BOLT, 3/8-16 X 3-1/2" (89mm) SOCKET HEAD INFEREIRAR 3/8"x 3-1/2"L
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#22 P/IN 53571PA PTD ASSY, LE PIVOT ARM
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#34 P/N 5218201-D ASSY, 7.5LB INC. WEIGHT

#3 P/N 52656PA-C PTD ASSY, LE MAIN FRAME

PTD ASSY, LE PIVOT UPRIGHT

#11 P/N 53498PA



52

#47 PIN 5294601-A ASSY, TOWER CAP
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PTD ASSY, BACK PAD ADJ

#26 P/N 52567PA-A

#52 P/N 5223001-B

ASSY, BACK PAD W/ VINYL & COVER
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#51 P/N 52672PA-C PTD ASSY, HANDLE

#1 P/IN 52654PA-C PTD ASSY, LE TOWER

#33 P/N 5250201-C
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#24 PIN 52557PA-B PTD ASSY, LEG PIVOT
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